
DESCRIPTION
1 099980492001 Air intake gasket 
2 099980492002 Cylinder head
3 099980492003 Intake valve
4 099980492004 Exhaust valve
5 099980492005 Silencer gasket
6 099980492006 Pin 4×8
7 099980492007 Valve spring washer
8 099980492008 Valve spring
9 099980492009 Valve spring retainer

10 099980492010 Rocker arm assy
11 099980492011 Rocker arm bolt
12 099980492012 Valve adjusting plate
13 099980492013 Cotter
14 099980490012 Nut M6
15 099980492014 Nozzle retainer
16 099980492015 Fuel nozzle gasket0.1
17 099980492016 Spacer
18 099980492017 Stud AM6×50
19 099980492018 Stud AM6×75
20 099980492019 Bolt M6×22
21 099980492020 Stud M8×20
22 099980492021 Bolt M6×28

Ref. drawing No. 

3. CYLINDER HEAD ASSEMBLY

TTI NO

toolspareparts.com.au


